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Koporka XdpaKTEepUCTHKA JIIKapchbKOro 3acoly
PTOPYPALINII J1JISI TH’€KIINA BP 50mr/vn

1. Hasea aikapewkoro 3aco0y
Dropypaumn ans in’exuiii BP (bpurancbka (apmakones) 50mr.mz

2. SKicHmii Ta KinbKicHui] CKJlajg

Kosxen dnakon micturs
Dropypauun.... 50 mr
Bona ans in’exuii... QS

3. Jlikapceka hopma
Iposopwuit 6e36apeuuii ago Maibke 6e36apBHuii po3uuH.

4. Kuainiyni XapaKTepuCTHKH

4.1 Mokaszanus o 3aCTOCYBaAHHS

Dropypauun nokasammii JIOpOCIUM.

Propypanmn nokasanmii qis MIKYBaHHS TAKKMX 3710AKICHHUX HOBOYTBOPEHb i 3aXBOPIOBaHE:

- Y MKYBaHHI MeTacTaTHYHOro KOJIOpEKTaNILHOrO paky;

© AK JONOMDXKHE JIiKyBaHHSs PaKy TOBCTOT Ta NpsiMoi KuIKy;

- Y NiKyBaHHi MpOrpecyodoro paky mwuyHky;

- Y JiKyBaHHi MIPOTPeCyr0uoro paky mimmmyHkoBoj 3aJ1034;

- Y JliKyBaHHi Mporpecyroyoro paky CTPaBOXOy;

- Y JliKyBaHHi MOWHpEHoro abo MeTacTaTHYHOrO PaKy MOJIOYHOT 3a5103u;

© AK I0NOMIXKHE NiKyBaHHs Y MauieHTiB 3 onepabe sy TICPBUHHUM IHBa3UBHUM pakom MOJIOYHOT
3a103u;

- Y JiKyBaHHi HeonepadenbHoOro nokaapHo TPOTPECyOUOro MmiIoCKOKIITHHHOrO PaKky royioBu Tta
WHT y naiieuTis, ski paHilie He TMKyBanmcs;

- Y KYBaHHi TOKagbHO PELHANMBYI0YOr0 a60 MeTacTaTHYHOrO MJIOCKOKJIITHHHOTO PaKy roJioBy Ta
i,

4.2 JlosyBauns ta crocio 3acrocyBanng

Qosgnamm



Cnocio 3aCTOCVBAHHSY

3ANCKHOCTI Bijt KoMmGinanii S-propypaunny 3 inmmmuy HHTOTOKCHYHMMM 3acobamMit a6o 5103y
doninosoi kucnoTH, mo BHKOPHCTOBYETBCS 01HOUACHO,

Kinskicrs LMKIIB, 110 3aCTOCOBYIOTbCSA, Mac BH3HAYaTH TiKyroumii nikap sanexno Bill MicleBux
MPOTOKONIB  NiKyBaHHS Ta PEKOMEHaL; Gepyun po YBAarH YCMIWHICTL NiKyBamus Ta
MEPCHOCHMICTB y OKpemux MaLieHTIB,

INoyarkose nikysanns TTOBUHHO NPOBOAUTHCS B CTaLioHapi.

3MeHIenHs 103u JOUITBHO y natienTip 3 Oyab-KUMU O3HAKAaMU i3 MepepaxoBaHux HUMKye:
1. Kaxekcis

2. Taxxka onepais Y Iepios npotsrom nonepennix 30 nuig

3. Bumkenns pynkuii KICTKOBOTO MO3Ky

4. Tlopywenns byukuii nevinku ago HUPOK

Y nopocinx Ta nauientip JUTHBOTO BiKY, sKi OTPHUMYIOTB 5-(hropyparm, MIEPEA KOKHOI0 103010 cJiig
KOHTPOJIIOBATH remarosoriyyj NOKa3HUKM (KinbKicTs TPOMOOLUTIB, NeHKOLUTIR | FPaHyJIOLHNTIB),
tIYHKOBO-KMIIKOBHIA TpakT (cTomarut, niapes, KpPOBOTEYA 3 WUTYHKOBO-KHIIKOBOrO TPaKTy),
HEBPOJIOTIYHY TOKCHUHiCTE Ta, AKIO 1e HeoOXinHo, J103y S-QJTopypaumy MOJKHa 3MEHIINTH abo

Heobxinnicts KOpUryBaHHs nosyeanus aGo IPUIHHEHHS Npuiiomy fIpenapary sanexurs Bin
BUHHKHEHHs Hebaskanux peakuiit. T'ematonoriyna TOKCHYHICTB, Taka $K 3HMKeHHS pIBHs
NeHKoumTIB (< 3500/Mm3) Ta/aBo KITBKOCTI  TpoMGowmTip (< 100000/mm3), mosxe BUMarary
HPHITUHEHHS NiKyBaHHs. Pimenng TIpO MOHOBIIEHHS JiKYBaHHS Mae NpUIAMaTH Jlikap 3anexHo Bijl
KJIIHIYHOro CLCHapItO.

Konopekransuuii pak:

JNIKYBaHHS, 5K yacTo BHKOPHCTOBYIOTLCS, Takoxk HOCAHYIOTE S-ropyparmn i $oninosy KHCIIOTY 3
IHIIMM K XiMioTepaneBTuyHuMy 3ac00aMM, Takumu sk ipuHoTekan (FOLFIR] j FLIRI),
oKcaninnatuy (FOLFOX) a6o 06uaBa pazom IpMHOTeKaH | oKcanimiaTuy (FOLFIRINOX).




Hianason no3 S-gropypauuny, skuii 3a3BHYAH BUKOPHCTOBYeThCS, BapIrOEThest Bia 200-600 /a2
MOBEPXHI Tina. Jloza Takos 3MIHIOETBCS 3a/IeHKHO BiJl BHYTPILUHBOBEHHOTO 00I1I0CHOrO BBeICHNS
abo GesnepepeHoi BHYTPIIIHLOBEHHO] iH(py3iT.

Cxemn 103yBanns rakom BIIPI3HAIOTBCS 3a51eKHO BiJ cXeMu XiMioTepani, i 103y S-¢ropyparuny
MO’KHaA MOBTOPIOBATH LOTHIKHS, pa3 Ha 1Ba Micsni ao HIOMicsALs.

Kinbkicts uuknip 3aNCKUTL Bif CXeM NikyBaHus, ki BUKOPHCTOBYIOTECS, a Takox Bij KJIIHIYHOrO
PillEHHs Ha OCHOB] YCnilHocTi nikyBanus Ta NEePEHOCUMOCTI,

Pak Mo104Hof 3a5103u:

5-propypamnn  3aspmyaji BUKODHCTOBYETBCS B cxemax XimioTepamii KOMOiHanii 3
unKIopochamigom i MeToTpekcatom (CMF), a6o enipyGiiuHom, uuknodochaminom (FEC) a6o
METOTpekcaTom | JICHKOBOPHHOM (MFL). 3Buuaiinuii AlanasoH 103 craHoBMTH 500-600 mr/m?
NMOBEPXHI Tina y Burasgi BHYTPILIHEOBEHHOTO bomocHoro Beesenns Ta 32 HeoOXiaHocTi
NOBTOPIOETbCS KOXKHI 3-4 Tuykhi. [pu AOTIOMIXHOMY J1iKyBanHi IIEPBHHHOrO iHBA3MBHOIQ paxy
MOJIOYHOT 3271031 TpuBanicTy, NKYBaHHS 3a3BHuaii CKJajae 6 LUK,

Pak UTYHKY Ta pak racrpoesodareansyoro nepexony:

Ha nanmii moment PEKOMEHI0BaHa nepionepauiiina XimioTepanis 3a cxemoro ECF (enipy6Ginmm,
HAcnaaTun, S-gropypaiu). Pexomenpopana nosa S-ropypaunny cranosuty 200 Mr/m? [IOBEPXHI
Tina Ha 06y Y BUIAN Gesnepepshof BHYTPILIHBOBEHHO iHy3ii nporarom 3 THXXHIB.
Pexomennyerses 6 UMKIIB, ane ue 3anexuth BIl yenmimtocTi NiKYBaHHS Ta MEPEHOCUMOCTI
npenapary natieHrom.

Pax CTPaBOX0J1y:

XimioTepanis 3a cxemoro ECF (emipy6inun, UACIIaTHH, 5-ropypaun). Pekomennosana no3a 5-
(bTOpypauuny CTaHOBUTEL 200 mr/m>2 MOBEPXHI Tina Ha A00y, sIKy BBOASTH Y BUraAi GesnepepHoi
BHYTPILIHBOBEHHOT iHDysii nporarom 3 Tiskuig | NOBTOPIOIOTH LKKITIYHO.

[Iomo 3aCTOCYBaHHs S-Q)Topypaunﬂyfuncnnamny B KOMOiHauii 3 npomenesoro Tepariiero,
3BEPHITLCA J10 niteparypu.

Pak MIALAYHKOBO] 3aJ103U:

S-¢ropypanmn BHKOPHCTOBYIOTE  meperaskno Y xomGiHauii 3 doninosoro KMCJI0TOI  abo
remuurabinom. Joza BapiloeThes B Meskax 200-500 Mr/M? noBepxHi Tina na 00y y Bursai
BHYTPIlLIHLOBEHHO] OomocHoT in’ekuii ago BHYTPIIIHLOBEHHOT IHQy3iT 3anexHo Bijg PeXHMY Ta




UMKIIIYHO MOBTOpIOeThCH,

Pak ronosu ta iy
S-ropypargin 3aCTOCOBYIOTh NepeBakHO Y KoMOiHauii 3 uncnnatiaom abo kapbonmarunonm. JHo3za
BapilOEThCs B Meskax 600-1200 mr/m2 MOBEpXHI Tijna Ha A00y 'y Burasai Oesnepeprroi
BHYTPIIIHEOBEHHOT IHQY3ii npoTsiroM Kinskox JIHIB, sIKA LUKIIYHO TOBTOPIOETECS B 3as1eXkHOCT] Bij
CXEMH JIiKyBaHHS,

Ilono 3actocypanng 5 -c])'ropypaunnyf‘uucnna'muy abo Kapbonnaruny B KoMGiHaLii 3 npomeneroo
Teparnieto, 3BePHIThCS 110 JiTeparypu.

Ocobnugi ePYnu nayicumic:
[Topymenus QYHKUIT HUpok a6o MeYiHKH

Ulono naujenrip 3 HUPKOBOIO ab0 neyinkopoio HEI0CTaTHICTIO PCKOMEHAyeThCs GyTH
obepexHUMY i, MOKIIMBO, I0BEIETHCS 3MEHIIUTH J103y.

Hitn

Oropypauun ne PEKOMEHAyeTbCS 3acTocoByBaTH AITAM yepes Opak xanux wono Oesneku Ta
eeKTHBHOCTI,

Jloau noxunoro BiKY

Kopekuis nosysanus e noTpidHa.

4.3 Tlporunokaszanus
[Minsnwena uyrnupicry, A0 dropypaunny a6o no Oyab-sKoT 3 HaBeaeHNX AOTOMIZKHUX PeYOBHUH.

DTOpypauua nporunokazanuii B HACTYIHUX BUIIA/IKAX:
* Tsxki indekuii (Ranpuknap, onepisyBajbHuii reprec, BITpsiHa Bicma).
* Jlyxe ocnabneni MauieHTH.
* [Henpecis  kicTkoBoro MO3Ky micns TnpomeHepof Tepanii  abo sikysauus HILIMK
MPOTHIYXTMHHUMM 3aC06aMu.
*JlikyBaHHs HesnosKicHux 3aXBOPIOBAHb.
* Taxke ypaskenns nevipxy,
* Oropypaumn (5-FU) ne moskna 3aCTOCOBYBATH y KOMOiHarii 3 OpHBY 1HOM, COPHUBYHHOM
Ta aHanoramu. Bpusynum, COPHBYIIMH Ta aHalOrH € TMIOTY’KHUMH iHriGiTOpamu bepmenty
,rmriﬂponipumiﬂunneriﬂporeﬁaan (AT, wo Metabonizye 5-FU.
* Oropypauun (5-FU) me wmosxna MpU3HaYaTH  mauieHTam, FOMO3UIOTHUM  mo0
AMriaponi PUMi M eri aporenasy (Ar).
* O®ropyparmn CYBOPO NpoTUNOKasanuii BaritHmum KiHkam aGo KIHKaM, sIKi royioTh rpyauio.
* Binomuit nosumi aedigur ,H.Hl"iﬂponipHMiﬂHH,ﬂf:I‘i,[[pOI‘eHaBH (AITT).




4.4 Ocobansi 3acTepe:ReHHst Ta 3ano6ikni 3aXoan moj10 3acTocyBanus

Pexomenayernes BBCACHHA (Topypauuny mume KBamidikoBatum nikapem a6o mia fioro CYBOPHM
Harasaom, skuii o6isHanuit is 3aCTOCYBAHHAM MOTYKHUX dHTHUMETABOITIB i Mac MOKIHBOCT] Juis
PEryasipHOro MOHITOpUHTY KIIHIYHUX, GioXiMiynmx Ta reMaTonoriynmux peakuiii nig yac Ta mnicis
3aCTOCYBaHHS.

HalHUKY M piBens JeiKouuTiB (W.B.C.) 3a38nyai CIHOCTEPIraeThest Misk 7-M i [4-m JIHEM MepIioro
KYPCy, ane inomi no 20 nmip. 3asBuuail ix Kinbkicrs IPUXOMUTE B HOpMY Ha 30-if JIEHb.
Pekomenayerses no6osmii MOHITOPHHT TPOMGOLWTIR | migpaxynok W.B.C., i JTIKYBaHHs NOTPiGHO
MPUITHHATH, AKIO KinbKicTh TPOMOOUMTIB Braze nuskue 100 000 Ha MM* aGo kinbkicTs wBg,
fanae Hwkue 3500 na Mm3. Fxuo 3arajibHa KinbKicTh CTAHOBHTH MeHMIe 2000 Ha MM3, a 0co61Bo
NpU HasBHOCT] FpanynouuToneHii, namieyra PEKOMEHAYETLCS noMicTuTH B 3aXMCHY 13011110 B
crauioHapi ta NPOBECTH BiANOBiqHEe JIKYBaHHS 115 3an00iraHus cucTeMuiii iH}ekuiT,

JlikyBanns Takos MOTPIGHO NpUNUHKUTH 1IPH TeplmX 03Hakax Bupasky POTOBOT NOPOKHUHK abo
AKILO € O3HAKM UITYHKOBO-KHMIIKOBHX MOGIYHUX peakuiil, Takux sk CTOMATHT, Hiapes, KpoBOTeya 3
LTYHKOBO-KHIIKOBOO TpakTy abo kpoBoreya g Oyap-sikomy wmicu. CriBBigHomeHHs Misg
ePeKTUBHOIO Ta TokcHuHOK A03010 HeBenvke, i TepanesTHyna BIANOBIAL Ge3 nesHoro CTyrneHs
TOKCHYHOCTI € MaJIolMOBIipHO}0. Tomy crin 6yru 00epexHNM 1pu BUOOPI naitieHTis ta KOpHUryBaHHi
A03yBaHHsA. Y pasi cunbHoT TOKCHYHOCTI NiKyBaHHS cJ1ijy MPUITHHHTH.

Kapuiotokeuunicry,

Enuedanonaris




b4 NMOCTMAPKETHHIOBIX JUKEpenax mnogigomisiocs PO BUnNaakm enuedanonariii (BKIIOUaoyp
rinepaMoniMquy CHUepanonarito, neﬁxoeuuec])anona'rim), MOB’A3aHMX i3 ’ikyBamusm 5.
hropypaumonm. Osnakamu  a6o CHMOTOMaMu  enuedanonarii e 3MIHA NCUXiYHOro CTaHy,
CIyTaHicTh cBigoMocri, Jle30pieHTallis, KoMa a6o arakcis. Akiwo y nauienra 3’ spnserses Oyb-
AKAH 13 nux CHMIITOMIB, MPUMUHITE JUKYBAaHHS Ta Heraiino NepeBipTe piBeHn amiaky B cMpoBaTi]
KpoBi. ¥ pasi nigsuimenns PiBHS amiaky B CHPOBATLI KPOBI po3noyary aMIaKO3HIBKYIOYy Tepartiio.
Heobxinna o6epesxuicrs NP1 3acTocyBanHi dTopypaunny natienram 3 HHUPKOBOI Ta/abo
NMEYIHKOBOKO HEN0CTATHICTIO. [Manientn 3 HOpYIWeHHAM (yHKLIT Hupok Ta/aGo MEYIHKH MOMKYT
MaTH MiABMIEHMIT pusmK rinepaMoHiemii Ta rinepamoHiemiynof eHuedanonari,

Hediuur Jmri,aponipumimugeriaporeﬁazn (AI1)D):

His 1)1 00Mexye MmBHaKicTE KaTabonizm S-ropypaumy. Tomy nauienry 3 Aedpinrom JIITJT
MAlOTb  MiABMILEHMI pusnk TOKCHYHOCTI, MOB’si3aHOi 3 $ropnipuminuuammy, BKJIIOYalouH,
Harnpuknazn, cromarur, Alapero, 3ananenus CIIM30BOT 060J10HKH, HEHWTponeHiio ta HEeHPOTOKCHYHICTE.
Tokenunicts, nos’sizana 3 aediunrom /1, 3a38uyaii BHHHKae mij yac nepmoro LUMKITY NiKyBaHHS
abo micna 36inbiwenns nosy.

[Mosuuii nediuur AN
[Mosumii nedpivmr AT 3yctpivaerses pizko (0,01-0,5% €Bponeoinnoi pacu). [NauienTy 3 MOBHUM

nediuntom JIITJT marots BUCOKHH pHU3HK TOKCHYHOCTI, 1110 3arpoxye })uTTio abo ¢ CMEPTENBbHOIO, |
HC MOBMHHI 0TpUMYyBaTH iHexuiy dropypauuny.

HactkoBuii nedpinnr Al

3a HasBHUMK OUIHKaMHM, 4acTKOBH] aediuur JIIT]] Bpaxkae 3-9% nacenenns €BPOMICOIIHOT pacy.
Mauient 3 vactkopum Aediunrom I marots MiABMIIEHHI puspk TSKKOT Ta MoTeHuiiino
HeOe3NeYHoT s wurry TOKCHUHOCTI. JTns o6mexenns i€l TOKCHYHOCT NOTPIGHO po3rIsiHYTH
MOXIIUBICTh 3MeHILICHHS fo4arkoBol nosu. Jedirur AT notpiGuo PO3IIINaTh sik napamerp, sikuii

b0 reHOTHI, He3BakaOYH Ha HEBM3HAYCHICTD 100 ONTHMANLHUX METOJI0/I10Tiit TecTyBaHus
nepes JNiKyBaHHsM, [MoTpiGuo 3BCPHYTH yBary Ha Kiiniuni PEKOMEHAALLT, siki moskyTs OyTn
3aCTOCOBAHI.

['eHoTHNHA XapakTepucTuka nediuury AT

Tectysanng nepes nikyBaHHaM Ha piAKicHi MyTauii rena DPYD MO3Ke inenTudikysatn naujentip 3
aediunrom JI1]T.

Horupu Bapiantu DPYD ¢.1905+1G>A [rakox BiJIOMHIT 51Kk DPYD*2A], ¢.1679T>G [DPYD*]3],
C.2846A>T | c¢.] 236G>A/HapB3 MONKYTb  BUKIHKAaTH noOBHY BIICYTHiCTh aGo 3MEHILCHHS




(bepMenTaTuBHOi akTHBHOCT] ANJT THwi pipkicni BapiaHTH Takox MOXKYTb OyTH nOB’szani 3
MBULIEHUM PH3UKOM TsKKOT a0 HeGesneyyoj AT JKATTS TOKCHYHOCT].

Binomo, mo negmi FOMO3HIOTHI Ta cKimaanj FETePO3UroTHI MmyTamii JIoKyci reHa DPYD
(Hanpuknay, xom6inauii HOTHPLOX BapiaHTiB 3 npunaiivui OMHUM anenem c.1905+1G>A a6o

Yacrora F€TEPO3UTrOTHOrO FeHoTHIy ¢.1905+1G>A B reni DPYD Y NauieHTiB €Bponeoiayof pacu
CTaHOBHTL Osn3bKo 1%, 1,1% Al ¢.2846A>T, 2,6-6,3% s BapiaHTIB c.]2366>A/HapB3 i0,07
10 0,1% nns ¢.1679T>G, Mani npo HacToTy YOTHPKOX BapianTis DPYD g IHIIMX rpymnax HaceeHHs,
KpiM  eBponeoinHof, obmesxeni. Ha nawnii MOMEHT 4YOTHpPM Bapiawtu DPYD (c.1905+1G>A,
c.1679T>G, c.2846A>T i c.l23éG>Af‘HapBB) BBAXKAIOTLCS MpakTUyHo BIICYTHIMU B nonynsguisx
apukaHchkoro (—ameanaHCbkoro) abo asiiicbkoro noxomkenus.

DenoTunHa XapakTepucTuka aediuuty AT
s dpenorunnor XaPaKTEPUCTHKH nediumTy Al1] PCKOMEHlyeTbCA BUMipioBaTy A0TepaneBTHYHi

YPAaUMIy 10 JiKYBaHHS MOB’s3aH] 3 MiABUILEHHM PHU3HKOM TOKCHYHOCT].
HesBasxkaroun ua HCBH3HAYCHICTh MOPOroBUX 3Hauem Ypalmny, 1o BM3HAYAIOTH MOBHUI Ta
HacTkoBuit pedpinur JAI1]I, PiBeHb ypaumy g KPOBi > 16 Hr/M i < 150 ur/ma MoTpibHO BBaxkaTH
O3HAaKOK YacTKOBOIO Aeiunry JUTJ Ta MOB’SA3aHUM i3 T ABHIIEHMM PHU3HKOM TOKCHYHOCT]
(bTopnipMMiﬂHHy. Pigenn ypauuny B KpoBi > 150 wur/mn NOTPIGHO BBaXaTH 03HAKOIO MOBHOT
Aeiunty I i MOB’SA3aHUM i3 pU3HKOM HeOe3NeuyHoi Ms kuTTs a6o J€TaNbHOT TOKCUYHOCTI
drropnipumiﬂnﬁy. [Nauienram, sk OTPUMYIOTL (hropypaums, ciix YHUKATH BakuMHaUii HBOIO
BAKLMHOIO Yepes MOMKIHMBICTS THKKHX abo neranbHux iHexuii. Heo6xinmo YHUKATH KOHTaKTy 3
MMOABMHU, AKI HelmoaarHo JIKYBAIHCA BaKLMHOIO IIpOTH Bipycy noniomieniry,

He pekomenayerscs TPHBale nepeGyBaHHs Nix  COHAYHMMM NPOMEHAMK  4epe3s pusuk
dorouyTnusocti.

3 obepexHicTio 3aCTOCOBYBATH MaljieHTaMm, sKi [IEPCHECTIH BUCOKI 1031 ONpPOMIHEHHS OpraHip
MaJloro tasa.

Tepanestuynuii MOHITOPUHT HiKapecbKoro 3aco0y S-dropyparmn

TepanesTuynuii MOHITOpHHT S-gpropypaumny moxe NOKpAIUKTH KiHIYHI pesyasTaTy Y TauieHTis,
SIKI OTPUMYIOTS 6esnepepsHi iHysiT S-¢ropypauuny, SMEHLUYIOYHM TOKCHYHICTB Ta NoKpaiyoyu
epexTuHicTE. AUC Mae OyTH Bix 20 10 30 Mr x roa/n. Kom6inanis S-dropypaunny ta (ourinogoi
KMCIIOTH




Hpodins  rokenunocri S-dropypaunny moxe OyTH mnocunennmii ago 3MIHEHHH  oninosoro
Kucnororo. Haitbinpn MOLWHPEHUMHU NposBaMy e NefKonenis, Mykosur, CTromarut ta/abo niapes, ski
MOXKYTb 0OMeKyBaTH Ao3y. Slkuo 5-gropypaunn i oninoBa Kucnora BUKOPUCTOBYI0TLCS B
KOMOiHauii, go3y q)Topypaany Y BHUNAJKax TOKCHMYHOCT MOTPIOHO 3MeHmINMTH Oinbie, Hix npy
3aCTOCYBaHHI dropypauuny OKpemo. Tokcnunicts, o criocrepiractees MauieHTiB, gxj
OTPUMYBaNu KomOiHauio, 33 O3HaKaMu noxibua no TiET, 1o cnocrepiranacs y NalieHTIB, sKi

OTpUMyBanu S-ropyparun OKpemo.

S-Qropypauun i (oninory KHCIIOTY Ta posnouary l'Iiﬂ,TpHM)’}Ol!y BHyTpimHLOBenHy Tepariiio.
[ManieHtn nopung; OyTH NPOIHCTPYKTOBAN] OO HEOOXIAHOCTI Heraiino 3BEPHYTHUCA 10 CBOro
nikapsi y pasi BHHUKHEHHs CTOMATUTy (BHMpasKM jerkoi Ta CEpeaHLOl TaKKOCTI) Ta/aGo Niapei
(BoAsHMCTHIT cTinews a6o BUIOPOKHEHHS!) 1Ba pasu Ha nens.

TOKCHYHOCTI.

Kinku PENPOAYKTHBHOrO BiKy Ta YOJIOBIKH MOBHHH] BUKOPHCTOBYBaTH eekTHBHY KOHTpauenuito
mifyac i 10 6 micsiis MiCns JiKyBauHus,
[MauienTu, ski NpUiAMalOTs (Genitoiny OAHOYACHO 3 GTOpYpalMIOM, MOBHHHI MPOX0AUTH perynsipue

KOHTPOJILOBaHHM BMicTOM Harpiio.

4.5 Bsaemonisi 3 inmumu JiKapCLKUMU 3acoGamu ta iHWi Gpopmnu B3aemosii
Mosinomnsnocs, mo pi3Hi 3aco6u OioximMiyHo MOJIYJIIOKOTE NPOTHNYXTMHHY eeKTHBHICTD aGo
TOKCHYHICTh (propypaumsy. [Tommupeni fNpenapatu BKMoOYaOTH METOTpeKear, meTponinason,
NRHKOBOPHH, iHTepdepon anbha ta anonypugon,

Edextupnicrs, j TOKCHYHICTE S-ropypauuny MOXYTb MIABMILYBaTHCS NpH 3acTOoCyBaHHi 5-
¢$ropypaumnny KomOinawii 3 doninoporo Kucnororo. IloGiuni edexry MOXYTb OyTH Oinpu
BUPaXKEHUMHU | moske BUHUKHYTH CHIIBHA diapesi. Tpu ONHOYacHOMY BBeeHHi 600 wMr/y2
d)Topypaunny (B/B 60mocHO Pa3s Ha THXKzeHb) 3 doninoporo KHCIIOTOIO croctepiranucs Hebesneyni
AJIS KMTTA Jtiapet,

Y kombinanii 3 inmumy Mi€nocynpecHBHIMY PedOBHHamMK Heobxinna Kopekiyis A03H. V Bunasky
CYNYTHLOT abo nonepemnboi MIPOMEHEBOT Tepanii moke OyTH HeoGXinHmm SHUXKEHHA J103M.
Kapaiorokcnunicrs, AHTPALMKIIIHIB MOsKe MiABHILYBaTHCS,




[Motpi6Ho yuukary KoMOiHawit ¢ropypaumny 3 KJIO3amiHOM yepe3 mmiapmmenyi; PU3HK po3BHTKY
arpanyiounTosy.

Hoginomnsnocs Npo MiABMILEHHS yacToTH ingapkry MO3KY y nauienTis 3 pakom POTOrNOTKH, SIK]
OTpumyBanu dropyparmn LUMCIUIATUH.
[oBinomasiiocs MPO 3HaYHE NiaBUIEHHS MPOTpOMOIHOBOro Yacy Ta MHO Y KUIbKOX nauienrip, si

Y nauienris, ski OTPUMYBasK Ko ochamin, METOTpekcar Ta 5-¢ropyparmun, A0 aBaHHA
TiazuaHux JiypeTukin MPHU3BOJMIO 110 Ginply BUPAKEHOTO 3HMXEHHS KilbKocTi IPaHyI01UTIB
NOPIBHSHO 3 nauieHTamu, siki ye OTPUMYBaNM Tiasuam.

cnocrepiranacs y MalieHTIB, IKi OTpUMYBanu S-Gropypatyn Y KoMbiHauii 3 neBamizosnom.
Hosinomnsnocs, wpo Y TNauieHTiB 3 pakom MOJIOYHOT  3a/103M  KoMGiHOBana Teparis
uKI0pochamiom, METOTpeKcaTom, 5-dpropypaumunom  j TaMOKCU(eHOM MABMILYE pusnk
TpoMboemMBoiuHUX sBHL,

[Tpu OZHOYacHOMY 3acTocyBaHHj BIHOpeb6iny Ta 5-chOpypaunnya’c‘boninosoi’ KHUCJIOTH MOXe
BUHUKHYTH TaxKHii, noTeHwLijiHo Hebe3neuynuit ang scurrs MYKO3MUT.

lNauienram 3 ocna6nenny IMyHiTeTom NOTPIBHO yHMKaTH BaKUMHALIT KHBUMHU BaKIMHAMY,

4.6 (DepTH.FlBHiCTb, BATITHICTD | JaKTauis

BarithicTs:

Hemae apexsarnux j A00pe  KOHTPONBbOBAHMX AOCTI/KEHb MO0  BariTHux KIHOK, npoTe
MOBIOMIIANIOCS PO Bay 11044 Ta BUKMHI,

Kinkam PENpoayKTHBHOrO Biky noTpibHo PCKOMECHYBaTH yHUKaTH BariTHOCT] T4 BHKOPUCTOBYBaTH
edexTHBHUIT MeTo KOHTpauenuii nix yac nikysanns $ropypaumiom ta 10 6 MiCSUIB micns Hporo.
ko npenapar BHKOPHCTOBYETHCS mij| yac BAriTHOCTI, a6o sikmio NMauieHTka 3asarithie i yac
npuiiomy fIpenapary, nauieHTky Heo6xinHo MOBHICTIO noindopmysary PO NoTeHUiiny Hebesneky
AU NI0Aa Ta peKoMeHyBaTy FCHETHYHE KOHCYIbTYBaHKs. Oropyparun 3aCTOCOBYBAaTH i yac
BariTHOCTI, NHiwe Ko NoTeHUiiHa KopucTs BHIPABAOBYE NMOTEHUIHH Ui PH3UK 114 nnopa.




DeprunsuicTs:

Yonosikam, ski OTPUMYIOTE JIiKYBaHHs ¢ropypaunnom, ne PEKOMEHIYETECA MaT uTuRy nix yac |
PpOTAroM 6 Micauis nicng IPUITUHEHHS  fiKyBaHHs. Ilepen nikysannsm CHiZ oTpuMaTH
KOHCYIIbTaNi0 w10 30epekeHns CHEPMU Yepe3 MOKIUBICTE HE3BOpOTHOTO Gesmnijs BHaCIi10K
Tepanii Gpropypaunnom.

["o/1yBaHHs CPYAIO:

Ockinbkn HEBIZOMO, 4M nponukae $ropypauun y FPyAHE MoJI0OKO, roaysanns Ipyuno norpi6uo
HPHIMHATY, AKILO MaTH Npuitvac $ropypar.

3YMOBHTH HEraTUBHUIA BNIHE Ha HEPBOBY CHCTeMy Ta 30poBi aminu, siki MOXKYTb 3aBa)kaTH BOiHHIO
aBTOMO0i151 a60 poGori 3 BaXXKMMM MeXaHizmamy,

4.8 Hebaxani peakuiy

Hacrtora Bu3HauaeTpey 3@ HAaBEZICHOIO HUIKYE YMOBOIO:

Hyxe vacro (> 1/10), Yacro (> 17100 g0 < 1/10), Heyacro (> 1/1000 no < 1/1 00), Pizxo (> 1/10000
A0 < 1/1000), Tyxe pijko (< 1/10000 , HeBigomo (He MOXHA OUiHUTH 32 HaABHUMH JlaHKMK),

Cucrema oprauis Freq uency

Io6iuna peakis
DebpubHa HEeHTponeHis
Mienocynpecis (mouarox: 7-10 auip, Hazip: 9-
14 nwiB, BinHOBREHHS: 21-28 nuip),
HelTponeHis, TpomGouHTONEH s, Jelikonenis,
ArpanyIoOUMTO3, aHEMIs Ta MAHUUTONeH]s.
Bponxocnasm, iMyHocynpecis 3 MiABUIIEHNM
PU3HKOM iH(DeKLiT,

[opyinenns 3 00Ky cucremu

Jlyxe yacto

[opywenns 3 OoKy iMyHHOT
CHCTeMH

Pinko




Hictarm, ronosuuis 0ib, 3aMamMopoYeHHs],
CUMIITOMH XBOpoGu [apxkincona, nipamini
O3HAKH, eidopis, connupicTs

Cumnromu JIeliKoeHIedatonaTii, BKouaros
aTaKciio, roCTpuii MO304KoBHii CUHIPOM,

Jlyxe pinko : . . .
AUSAPTPIIO, CrityTauicTs crigomocri,
JIe30picHTallj1o, MiacTeHiio, adasiio, CYJIOMH
. Moske BUHMKHYTH nepudepnyna Heiiponaris,
Hesinomo

rinepamMoHiemiyna eHuedasnonaris

Hanmipna ClIbO30Te A, HewiTKiCTh 30py,
MOPYIICHHS PyXY OYeit, HeBPUT 30 0BOT'0O

[Topywenns 30py Heuvacro Py py_ Y ' P P

HEpBa, nunuonis, 3HmKeHus FOCTPOTH 30py,

CBITJIOGOS3HB, KOHFOHKTHBIT, Giedaput.

llemiyni nopywenus EKT

binb y rpynax, cxosxuii na CTeHOKap1ito
ApuTMis, iHdapkT Miokapaa, imewmis MioKkapa,
MIOKap/uT, cepliesa HEJOCTAaTHICTS,
MIIaTalliiina Kapaiomionaris, cepuesmii wox
3ynunka cepus, pantosa CepLeBa cMepTh.
Kapaiotokenuni no6iyyi edexTn 31e6inbmoro

— 1

Hyxe yacto

Jlyxe pinko : ; .
UHKITY JIKyBaHHS. [cHye MABUILEHUHA pU3HK

Kap1ioTOKCHYHOCTI y natienTis iz
NONEPEIHLOI0 ImeMiuHO0 XBOpoOOIO ceps
Taxixapzis, sagnumixa, MepUKapauT
Llepebpanbua, kumkosa ta nepudepuyna
imeMist, CMHIpOM Peiino, TpomboemGotis,
TPoMO0G1e6iT/BincTe e H S Bel

[inotonis

Hegigomo

Mo6iyni ABHIIA 3 OOKY IITYHKOBO-KHMIIKOBOIO
TPAKTy 1y’Ke nowupei i MoxyTh Oytn
HebGe3NeYHuMu 1151 sKUTTS. Myxkoszur
(cromarur, eosodarir, Gbapunrir, [IPOKTHT),
3HeBonHeHNs, cencuc, BHpa3ka Ta KpoBoTeya
UITYHKOBO-KHIIIKOBOO TPaKkTy (MOxe
IPU3BECTH 10 MPUITUHEH HS Teparii), JyieHHs.

[lowkowkenns knitny neyi HKH

Hekpos nevinku (Bumanmy 3 neTanbHUM
HaCJIi IKOM), JKOBYH Uil CKJIEPO3, XOJMELUCTUT
Alopecia, Palmar-plantar erythrodysaesthesia
syndrome (hand-foot syndrome)

[Topywenmns 3 00Ky wkipu Ta
N UKIPHUX TKaHHK

JlyxKe yacto




Jlepmarur, sminu IIKIpK (Hanpuknaz, CYXIiCTh
WKipH, eposis TPILLKH, epuTeMma, cBepOix
MaKysionanyabso3uumi BHCHIT), €K3aHTeMma,
KPOIuB’qHKa, }oTouyraugicts,

3aranbHi posnaam ta sminu y

MicLli BBeteH s NXOMaHKa, 3MiHa KOJIbopy BeH nobnusy Bin

Micupb iH’ ek

4.9 IepenosyBauns

CumnTomu ta osnaky HCpE03yBaHHs Mo AiGHI 10 M0GiyHux Peaklliii, asne 3a3euyaii 6 BHpaxeHi
JOKPEMa, MOKYTh BUHMKHYTH Taki 1moGiysi peaxuii:

Hynora, 6mosanns, Aiapesi, BUpasku Ta KPOBOTeYi WTYHKOBO-KHIIKOBOrO TPAKTY, NPHIHIYeHHs
dyHKUiT KicTkoBoro MO3KY (BKJIHOYaioyu TpomGouuroneniio, JCHKONe 10, arpaHyJionuTos).
JlikyBanna nonarae Y NPUNWHEHHI BBeAeHHS Mpenapary Ta niaTpumyrounx saxonax.

Y nauientis, siki 3a3nany fiepenosysanns Gropypaunsom, NOTPIGHO KOHTpOMOBaTH réMaroJIoriyni
NOKa3HUKK  MPOTAroM  monaiimMenme HOTHPBOX  THXHIB. [Ipu nossj BIIXHJICHL  HeoOXiHo
acrocypatu BiAnoBinny Teparniio.

-

5. ®apmakoaoriyni BJIACTHBOCTI
51 DPapmakoaunamiugj BJIACTHBOCTI

Dropypauin e aHAJIOroM ypauuimy, 1o BXouts A0 CKnany puboHykneinopo; KHCIOTH. BBaxkacThcs,
WO Npenapar jie sk anTiMeTaGomiT, ITicas BHYTPIIHBOKI THHHOTO [ICPETBOPEHHA B akTUBHUI]
AC30KCUHYKNCOTHT  Biy [IepelKoIKae CHHTesy  JIHK, O110Ky0UH [I€PETBOPEHHS
AE30KCHY PUIIHIIOBOH KHCNIOTH B THMIiauIOBY KHCI0TY K THHHUM depmenTom
TUMIAMIAaTCHHTETa3010. Dropypauun takox moske MepelKkokaTh cunrtesy PHK.,

3.2 ®apmakokineTnyyj BJIACTHBOCTI




PLAMHY it TKaHuHK MO3KY.

[Ticns BHYTPILIHEOBEHHOO BBC/IEHHS Mepiog HaliBBUBEIEHHY 3 M71a3MH CTaHOBHUTS CepeIHbOMY
61m3bko 16 XBuny | 3aNCKUTL Bij mo3u. [Ticnsg OHOPa30BOro BHYTPiMHLOBEHHOMO BBEJICHHS
bropypaiuny MpubIM3HO 15 % nosu BHBOZMTBCA i3 ceyelo y HE3MIHEHOMY Bz npoTsrom 6

Ypaumny. Tlopywernns GyHkuii  neyinkpy MOMKE NpU3BECTH 10 ynoinbHenms MeTabonizmy
hropypauuny i mosxe OyTH notpiGua KOpekuis 1o3u,

S-¢ropypaimn Katabonisyerpey pepmenTom ,tmriﬂponipuminmmeriﬂporenasu (AT1]1) 1o na6arato
MEHII  TOKCHYHOro lIHI‘i).lpO-S-d)TOpypaLlHﬂy (FUH2). Hurizponipumimnasa posiuennioe
MipUMiZMHOBe Kimpue 3 YTBOPEHHAM S-dropypeinonponionogoi kuciorn (FUPA). Hapewri, n-
ypeino-nponionasa poswenmoe FUPA no 0-(prop-nananiny (FBAL), sikuit BusoauThes i3 ceuero.
AKTHBHICTB ﬂ,HFi,[[pOI‘IipHMiﬂHHﬂCFiﬂpOI‘CHaSH (AI) € eranom OOMEKEeHHs 1B AKOCT]. Hediuur
AT moxke npussecty J10 T ABMILEHHS TOKCHYHOCT] S-dropypauuny.

5.3 Mokainiuni qani 010 Ge3nexkH

Hokniniyna inpopmanis  ne Oyna BrioyeHa, OCKIUIBKM  KliHiuHpif npodine  Tokcuunocri
(ropypaumny OyB BCTaHOBNEHMIT MTicg Oaratbox pokis KJIIHIYHOTO 3aCTOCYBaHHs.

6  ®apmauesTnypi XapaKTepHCTHKH

6.1 Cnucok JOTIOMIZKHHX peYyoBHH
inpokenn narpiio BP

Tpuc-Gydep (Tpomeramun) BP

Bona ans in'exuiii Bp

6.2 Hecymicuicrs

Binnosneni posumny e TYKHUMH, TOMY peKomeHayeThes YHUKATH 3MIIIYBaHHS 3 KHCIUMM
fIpenaparamu. 3a BiacyrHocTi JIOCTTJDKeHb CYMiCHOCT] Lieii JKapehKuit 3aci6 He MoskHa 3MilLyBaTH
3 IHWMMA Nikapebkumu 3acobamu.

6.3 Tepmin npuaaruoeri
Tepwmin npumathocri HEPO3KpuTOro dnakona: 2 poku.
Dnakon nicins NEPIOro Biakpupamus: BHKOPHCTOBYBaTH BiZpasy mics BIJIKDHBaHHS,




Tepmin npunarnocri MiCIIA po3BeaeHHs
[licns possenenis I30TOHIYHUM PO3YHHOM oK03M po3uny CTabinbHui 10 5 roauy NPH KiMHaTHI i
TeMneparypi.

KOpUCTYBay,

6.4 OcobauBi 3ano6ixuj 3axoau npwu 36epiranui
30epirat npu TeMnepatypi Huxuye 25°C. 3axumaru Big ciria, He oxonomxysatu ta me
3aMOpOIKyBaTH.

6.5 Tun i Bmicr YNaKoBKH

Dropypauunn ns iH’exuiii BP y $aakonax no 5 M, 10 Mot Ta 20 Mo, siki micTars ¢ropypaumn BP 50
MT/MJ1.

IHCTPYKWIT 3 BHKO HCTAHHS LIMTOTOKCHYHUX PEYOBHN
Dropypauun nosunen BEOZIMTHCH TiIbKK KBanidikopanum JiKapeMm, sKuii Mae AOCBI/ 3aCTOCYBanHs
XiMioTepaneBTnyHux fpenapatis npotu paky, a6o i1 iforo Harisom.

[lepuia gonomora

[Monazanus g oui: HEraitHO NPOMUTH BonOIO Ta 3BEPHYTHCS 110 JtiKaps.
[pu nonananui ua WKIPY: peTensHo BuMuTH BOJIOKO 3 MHJIOM | 3HATH 3a0pynHeHuii oar.,
Banxannus, NPOKOBTYBaHHS: 3BepHYTHCA 110 niKaps.




lHeTpykuii LLOJIO0 NPUTOTYBaHHS

a) Ximiorepanepriuy; 3ac00M noBMHHI FOTYBATHCA 110 3acTocyBaHHA Tinpku $axiBugmu, ski
NPOHILM HaBYaHKy 3 0e3neynoro BUKOpHCTaHHs npenaparty.

b) Taxi xii, ax PO3BEACHHS mopowky Ta TICPCHECEHHS y npum, NMOTPiGHO BHKOHYBATH Nyme y
BH3Ha4YeHOMY Miclyi.

c) Ilepconan, sxuii BUKOHYe Wi npoueaypu, nosuuen OyYTH Hanexuum yuponm 3aXMILEHHH

nix IMBX), ye KOMnencye BinminHocri y TPOHUKHOCTI ISl pi3Hux NPOTHNYXIMHHKUX 3ac06iB, Ta
WHTKaMu st oyeid. Sk s [IPUTOTYBAHHA LIHTOTOKCHYHKX Npenapatis, Tak i ans ix BRenenms
NoTpiGHO 3aBk a1 BUKOPHCTOBYBaTH WNpuLm Ta ¢itunru Luerlock.

d) Baritnomy NICpCoHaNy He pekoMenayeTLCS MpaLloBaTH 3 XimiotepaneBTHuHuMu 3acobamu.

e) Tlepen nouarkowm PobOTH 3BepHiTECSH 10 MicueBux IHCTPYKILiii,

YTunizauis

Mnpunw, KOHTEelHepH, abcopbOyrouj MaTepianu, posuun Ta Oyab-sikuit  iHmmii 3a0py aHeHui
Marepian Heo6xigmo NOMICTUTH B TOBCTHMI] NMOJICTUNCHOBUH naker abo iHIHii HEMPOHUKHUI]
KOHTEHHEp, no3Hauenuii sk LUHTOTOKCHYHI BiIX0M Ta cnanuTy MIHIMYM ripu 700°C,

XiMmiuHa iHakTHBaLLis MosKe OyTH ocsirnyra 5% FINoX10puTom HATPII0 npoTsirom 24 rouy.

Use Incrpykuis 110110 3acTOCYBaHus

Po3unnumiu

Ximiuna Ta disnyna CTalbinbHicTh Mix yac BUKOpHCTaHHS Gyna MpOAEMOHCTpOBaHa npoTsrom 24
ronuH npu 25°C i3 3acTocysannsm rimokosn 5% abo xiopuy HaTpito 0,9% nns in’exuiit aGo BOIU
AL iR’ ek y KOHLEeHTpauii 0,98 mr/mu dropypauuny.

3 MikpobGionoriynoji TOUKH 30py mpoaykr cruin BUKOPUCTOBYBAaTH HeraiiHo. Jkmo #Horo e

Pewrry posunnip HeoOXiTHO YTUII3yBaTH micis BUKOpHUCTAHHA: He NIEPETBOpIOBATH X Ha
0araro0308i npenaparm.

7 Bnacuux PeccTpaniiinoro nocBigyenns

8  Homep(n) PeecTpauiiinoro noceinyenns

9 Jara nepuoji pecerpanii ago nepepeecrpanii




10 Tara onoBienus TeKCTy
14 nunus 2021 poKy

11 Konrakrui JaHi KoMnauii

12 Anapeca
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Summary of Product Characteristics

FLUOROURACIL INJECTION BP 50mg/m|

1. Name of the medicinal product
Fluorouracil Injection BP 50mg.ml

2. Qualitative and quantitative composition
Each ml contains
Fluorouracil ........ S50 mg

3. Pharmaceutical form
A clear colorless or almost colorless solution,

4. Clinical particulars

4.1 Therapeutic indications

Fluorouracil is indicated in adults.

Fluorouracil is indicated in the treatment of the following malignancies and disease settings:

in the treatment of metastatic colorectal cancer

- as adjuvant treatment in colon and rectal cancer

- in the treatment of advanced gastric cancer,

- in the treatment of advanced pancreatic cancer,

- in the treatment of advanced oesophageal cancer,

- in the treatment of advanced or metastatic breast cancer,

- as adjuvant treatment in patients with operable primary invasive breast cancer,

- in the treatment of inoperable locally advanced Squamous cell carcinoma of the head and neck in
previously untreated patients

- in the treatment of locally recurrent or metastatic Squamous cell carcinoma of the head and neck

4.2. Posology and method of administration

Posology

S-fluorouracil should be administered only under the supervision of a qualified physician with extensive
experience in cytotoxic treatment. Patients must be carefully and frequently monitored during the treatment,
The risks and benefits to individual patients should be carefully considered before each treatment.

Method of administration

S-fluorouracil can be administered by intravenous injection as bolus, infusion or continuous infusion for up
to several days. These are general advices. Please refer to a Jocal or international guideline for a more (up
to date) recommendation.




Intravenous administration:

The dose of 5-fluorouragi| and the treatment schedule depends on the chosen treatment regimen, the
indication, the general status and previous treatment of the patient. Treatment regimens vary in the
combination of 5-fluorouracil with other cytotoxic agents or dose of concomitantly used folinic acid.

Initial treatment should be given in hospital.

Reduction of the dose is advisable in patients with any of the following:
1. Cachexia

2. Major surgery within preceding 30 days

3. Reduced bone marrow function

4. Impaired hepatic or renal function

Adults and elderly patients receiving 5-fluorouracil should be monitored prior to each dose for
haematological (latelet, leucocyte, and granulocyte counts), gastrointestinal (stomatitis, diarrhoea,
bleeding from the gastrointestinal tract), and neurological toxicity, and, if necessary, the dose of 5-
fluorouracil may be either reduced or withheld.

undesirable effects. Haematological toxicities such as reduced leukocytes (< 3500/mm3) and/or platelet
counts (< 100000/mm?3) can require treatment interruption. Resumption of treatment must be decided by
the treating clinician depending upon the clinical scenario.

Colorectal cancer:
O-fluorouracil is used in the treatment of colon and rectal cancers in a number of treatment regimens. 5-

Oxaliplatin (FOLFOX) or both Irinotecan and Oxaliplatin (FOLFIRINOX).

The commonly used dose range of 5-fluorouracil varies from 200-600mg/m2 of body surface. The dose also
varies depending administration as intravenous bolus or as continuous intravenous infusion

The dose schedules also vary depending on the chemotherapy regimen. and S-fluorouracil dose could be
repeated weekly, bimonthly or monthly,

The number of cycles varies with the treatment regimens used and also depends on the clinical decision
based on treatment Success and tolerability,




Breast cancer:

S-fluorouracil is commonly used in chemotherapy regimens in combination with cyclophosphamide and
methotrexate (CMF), or epirubicin, cyclophosphamide (FEC) or methotrexate and leucovorin (MFL). The
usual dose range is 500- 600 mg/m2 body surface as an intravenous bolus and repeated every 3—-4 weeks
as necessary. In adjuvant treatment of primary invasive breast cancer, duration of treatment will usually
continue for 6 cycles,

Gastric cancer and cancer of gastroesophageal junction:

Peri-operative chemotherapy with ECF regimen  (epirubicin, cisplatin, S-fluorouracil) is currently
recommended. The recommended dose of 5-fluorouracil is 200 mg/m?2 body surface per day given as
continuous intravenous infusion for 3 weeks. 6 cycles are recommended but this depends on treatment
success and tolerability of medicinal product by the patient,

Oesophageal cancer:

S-fluorouracil is commonly used in combination with cisplatin; or cisplatin and epirubicin; or epirubicin and
oxaliplatin. Dose varies between 200- 1000 mg/m? body surface per day as continuous intravenous infusion
over several days and repeated cyclically depending upon regimen.

For cancers involving lower part of oesophagus, peri-operative chemotherapy with ECF regimen
(epirubicin, cisplatin, S-fluorouracil) is commonly recommended. The recommended dose of 5-fluorouracil is
200 mg/m? body surface per day given as continuous intravenous infusion for 3 weeks and repeated
cyclically.

Concerning administration of 5-ﬂuor0uracilz‘cisp!atin in combination with radiotherapy, please refer to the
literature.

Pancreatic cancer:

cyclically depending upon regimen.
Concerning administration of S-fluorouracill cisplatin or carboplatin in combination with radiotherapy, please
refer to the literature,

Special populations:
Renal or hepatic impairment
Caution is advised and the dose might need to be reduced in patients with renal or hepatic impairment.

Paediatric population




Fluorouracil is not recommended for use in children due to insufficient data on safety and efficacy.

Elderly
No dosage adjustment necessary.

4.3 Contraindications
Hypersensitivity to the fluorouracil or to any of the excipients listeg

Fluorouracil is contraindicated in the following:

*  Serious infections (e.g. Herpes zoster, chickenpox).

* Seriously debilitated patients.

* Bone marrow depression after radiotherapy or treatment with other antineoplastic agents.

* Management of non-malignant disease

* Serious liver impairment

¢ Fluorouracil (5-FU) must not be given in combination with brivudin, sorivudin and analogues.
Brivudin, sorivudin und analogues are potent inhibitors of the 5-FU-metabolising enzyme
dihydropyrimidine dehydrogenase (DPD).

*  Fluorouracil (5-FU) must not be given to patients homozygotic for dihydropyrimidine
dehydrogenase (DPD).

*  Fluorouracil is strictly contraindicated in pregnant or breast feeding women.

*  Known complete dihydropyrimidine dehydrogenase (DPD) deficiency.

4.4 Special warnings and precautions for use

Itis recommended that fluorouracil should only be given by, or under the strict supervision of, a qualified
physician who is conversant with the use of potent antimetabolites and has the facilities for regular
monitoring of clinical, biochemical and haematological effects during and after administration.

All patients should be admitted to hospital for initial treatment.

Adequate treatment with fluorouracil is usually followed by leucopenia, the lowest white blood cell (W.B.C.)
count commonly being observed between the 7t and 14t day of the first course, but occasionally being
delayed for as long as 20 days. The count usually returns to normal by the 30t day. Daily monitoring of
platelet and W.B.C. count is récommended and treatment should be stopped if platelets fall below 100,000
per mm3 or the W.B.C. count falls below 3,500 per mm3, If the total count is less than 2000 per mm3, and
especially if there is granulocytopenia, it is recommended that the patient be placed in protective isolation in
the hospital and treated with appropriate measures to prevent systemic infection.

Treatment should also be stopped at the first sign of oral ulceration or if there is evidence of gastrointestinal
side effects such as stomatitis, diarrhoea, bleeding from the G.I. tract or haemorrhage at any site. The ratio
between effective and toxic dose is small and therapeutic response s unlikely without some degree of



toxicity. Care must be taken therefore, in the selection of patients and adjustment of dosage. Treatment
should be stopped in case of severe toxicity.

Cardiotoxicity

arrhythmias, myocarditis, cardiogenic shock, sudden death and e!ectrocardfographic changes (including
very rare cases of QT prolongation). These adverse events are more common in patients receiving
continuous infusion of S-fluorouracil rather than bolus injection. Prior history of coronary artery disease may
be a risk factor for cardiac adverse reactions. Care should therefore be exercised in treating patients who

the treatment should be discontinued,

Fluorouracil should be used with caution in patients with reduced renal or liver function or jaundice. Isolated
Cases of angina, ECG abnormalities and rarely, myocardial infarction have been reported following
administration of fluorouracil. Care should therefore be exercised in treating patients who experience chest
pain during courses of treatment, or patients with a history of heart disease.

Encephalopathy
Cases of encephalopathies (including - hyperammonaemic encephalopathy, Ieukoencephalopaihy)
associated with 5-fluorouracil treatment have been reported from post-marketing sources. Signs or

case of elevated serum ammonia levels initiate ammonia-lowering therapy.
Caution is necessary when administering fluorouracil to patients with renal and/or hepatic impairment.

hyperammonaemic encephalopathy.

Dihydropyrimidine dehydrogenase (DPD) deficiency:

DPD activity is rate limiting in the catabolism of S-fluorouracil . Patients with DPD deficiency are therefore at
increased risk of fluoropyrimidines-related toxicity, including for example stomatitis, diarrhoea, mucosal
inflammation, neutropenia and neurotoxicity.

DPD-deficiency related toxicity usually occurs during the first cycle of treatment or after dose increase,

Complete DPD deficiency
Complete DPD deficiency is rare (0.01-0.5% of Caucasians). Patients with complete DPD deficiency are at
high risk of life-threatening or fatal toxicity and must not be treated with fluorouracil injection.

Partial DPD deficiency

Partial DPD deficiency is estimated to affect 3-9% of the Caucasian population. Patients with partial DPD
deficiency are at increased risk of severe and potentially life-threatening toxicity. A reduced starting dose
should be considered to limit this toxicity. DPD deficiency should be considered as a parameter to be taken




into account in conjunction with other routine measures for dose reduction, Initial dose reduction may
impact the efficacy of treatment. In the absence of serious toxicity, subsequent doses may be increased
with careful monitoring.

Testing for DPD deficiency

Phenotype and/or genotype testing prior to the initiation of treatment with fluorouracil injection is
recommended despite uncertainties regarding optimal pre-treatment testing methodologies. Consideration
should be given to applicable clinical guidelines.

Genotypic characterisation of DPD deficiency

Pre-treatment testing for rare mutations of the DPYD gene can identify patients with DPD deficiency.

The four DPYD variants €.1905+1G>A [also known as DPYD*2A], ¢.1679T>G [DPYD*13], ¢.2846A>T and
C.1236G>A/HapB3 can Cause complete absence or reduction of DPD enzymatic activity, Other rare

Certain homozygous and compound heterozygous mutations in the DPYD gene locus (e.g. combinations of
the four variants with at least one allele of ¢.1905+1G>A or C.1679T>G) are known to cayse complete or
near complete absence of DPD enzymatic activity.

Patients with certain heterozygous DPYD variants (including ¢.1905+1G>A, C.1679T>G, ¢.2846A>T and
€.1236G>A/HapB3 variants) have increased risk of severe toxicity when treated with fluoropyrimidines.

The frequency of the heterozygous c.1905+1G>A genotype in the DPYD gene in Caucasian patients is
around 1%, 1.1% for C.2846A>T, 2.6-6.3% for C.1236G>A/HapB3 variants and 0.07 t0 0.1% for ¢.1679T>G.
Data on the frequency of the four DPYD variants in other populations than Caucasian is limited. At the
present, the four DPYD variants (c.1905+1G>A, C.1679T>G, ¢.2846A>T and c.12366>AfHapBS) are
considered virtually absent in populations of African (-American) or Asian origin.

Phenotypic characterisation of DPD deficiency

For phenotypic characterisation of DPD deficiency, the measurement of pre-therapeutic blood levels of the
endogenous DPD substrate uracil (U) in plasma is recommended.

Elevated pre-treatment uragil concentrations are associated with an increased risk of toxicity. Despite
uncertainties on uracil thresholds defining complete and partial DPD deficiency, a blood uracil leve| > 16
ng/ml and < 150 ng/ml should be considered indicative of partial DPD deficiency and associated with an
increased risk for fluoropyrimidine toxicity. A blood uracil level = 150 ng/ml should be considered indicative
of complete DPD deficiency and associated with a risk for life-threatening or fatal fluoropyrimidine toxicity.

Itis not advisable to prolonged exposure to sunlight because of the risk of photosensitivity.

Use with caution in patients who have had high-dose pelvic radiation,
S-Fluorouracil Therapeutic drug monitoring (TDM)




Gastrointestinal toxicities are observed more commonly and may be more severe or even life threatening
(particularly stomatitis and diarrhoea). In severe cases, S-fluorouracil and folinic acig must be withdrawn,
and supportive intravenous therapy initiated. Patients should be instructed to consult their treating
physician immediately if stomatitis (mild to moderate ulcers) and/or diarrhoea (watery stools or bowel
movements) two times per day occur,

Particular care should be taken in the treatment of elderly or debilitated patients, as these patients may be
atincreased risk of severe toxicity.

after treatment.
Patients taking phenytoin concomitantly with fluorouracil should undergo regular testing because of the
possibility of an elevated plasma level of phenytoin.

Sodium:
Fluorouracil injection BP contains 7.78 mmol (178.2 mg) of sodium per maximum daily dose (600 mg/m 2,
This should be taken into consideration by patients on a controlled sodium diet,

4.5 Interaction with other medicinal products and other forms of interaction

Various agents have been reported to biochemically modulate the anti-tumour efficacy or toxicity of
Fluorouracil. Common drugs include methotrexate, metronidazole, leucovorin interferon alfa and
allopurinol.,

with folinic acid. Side effects may be more pronounced and severe diarrhoea may occur. Life-threatening
diarrhoeas have been observed if 600 mg/m? of fluorouragil (i.v. bolus once weekly) is given together with
folinic acid.

In combination with other myelosuppressive substances, dosage adjustment is necessary. Concomitant or
previous radiation therapy may require dosage reduction. The cardiotoxicity of anthracyclines may be
increased,

Fluorouracil should be avoided in combination with clozapine due to increased risk of agranulocytosis,



Increased incidence of cerebral infarction has been reported in oropharyngeal cancer patients treated with
fluorouracil and cisplatin.

Marked elevations of prothrombin time and INR have been reported in a few patients stabilised on warfarin
therapy following initiation of fluorouracil regimes.

The enzyme dihydropyrimidin dehydrogenase (DPD) plays an important role in the metabolism of

If applicable, determination of DPD enzyme activity is indicated prior to treatment with 5- fluoropyrimidines.
Cimetidine, metronidazole and interferone may increase the plasma level of S-fluorouracil, thereby
increasing the toxicity of 5-fluorouracil.

In patients receiving phenytoin and fluorouracil concomitantly, an increase of phenytoin plasma
concentration has been reported resulting in Symptoms of phenytoin toxicity.

Hepatotoxicity (increase in alkaline phosphatases, transaminases or bilirubin) has been observed
commonly in patients receiving 5-fluorouracil in combination with levamisol,

In patients with breast cancer, combination therapy with cyclophosphamide, methotrexate, 5-fluorouracil
and tamoxifen has been reported to increase the risk of thromboembolic events.

Serious, potentially life-threatening mucositis may occur following co-administration of vinorelbine and 5-
fluorouracilffolinic acid.

Vaccination with live vaccines should be avoided in immunocompromised patients.

4.6 Fertility, Pregnancy and lactation

Pregnancg:

There are no adequate and well-controlled studies in pregnant women, however, fetal defects and
miscarriages have been reported.

Women of childbearing potential should be advised to avoid becoming pregnant and use an effective
method of contraception during treatment with fluorouraci| and upto 6 months afterwards, |f the drug is used
during pregnancy, or if the patient becomes pregnant while taking the drug, the patient should be fully

cessation of treatment. Advice on conservation of sperm should be sought prior to treatment because of the
possibility of irreversible infertility due to therapy with fluorouracil.




Breast-feeding:
Since it is not known whether fluorouracil passes into breast milk, breast-feeding must be discontinued if
the mother is treated with fluorouracil,

Fluorouracil may induce side effects such as nausea and vomiting. It can also produce adverse event on
Nervous system and visual changes which could interfere driving or the usage of heavy machinery.

4.8 Undesirable effects

Frequencies are defined using the following convention:

Very common (21/10), Common (211100 to < 1/10), Uncommon (= 11000 to < 1/100), Rare (= 1/10000 to
< 1/1000), Very rare (< 1 /10000), Not known (cannot be estimated from the available data).

Organ System Frequency | Adverse Event

Common febrile neutropenia

Myelosuppression (Onset: 7-10 days, Nadir: 9-14
days, Recovery: 21-28 days), neutropenia,
thrombocytopenia, leucopenia, agranulocytosis,
anaemia and pancytopenia,

Bronchospasm, immunosuppression with an
increased risk of infection.

Generalized allergic reactions, anaphylaxis,
anaphylactic shock,

Infections and infestations Very common Infections
in), i f
Endocrine disorders Rare Increase of T4 (total thyroxin), increase of T3

Blood and lymphatic system
disorders Very common

Very common

Immune system disorders

Rare

(total riiodothyronine).

Metabolism and nutrition Ve iiition Hypariicaria
disorders & P '

Uncommon Euphoria,

Psychiatric disorders Rare Reversible confusional state may occur,
m Disorientation

Nystagmus, headache, dizziness, symptoms of
Uncommon Parkinson's disease, pyramidal signs, euphoria,

Somnolence
Nervous system disorders Symptoms of Ieucoencephalopathy including
ataxia, Acute cerebellar syndrome, dysarthria,
confusion, disorientation, myasthenia, aphasia,
convulsion or coma, kidney failure.

Very rare




Peripheral neuropathy may occur,
hyperammonaemic encephalopathy

Excessive lacrimation, blurred vision, eye
movement disturbance, optic neuritis, diplopia,
decrease in visual acuity, photophobia,
conjunctivitis, blepharitis, ectropion,
dacryostenoms
Ischemic ECG abnormalities.
Angina pectoris-like chest pain.

Arrhythmia, myocardial infarction, myocardial
ishchemia myocarditis, heart insufficiency,
dilative cardiomyopathy, cardiac shock.

Cardiac disorders Cardiac arrest, sudden cardiac death
Cardiotoxic adverse events mostly occur during or
within hours following the first treatment cycle,
Very rare
There is an increased risk of cardiotoxicity in
patients with previous coronary heart disease or
cardlomyopathy

Tachycard:a breathlessness, perlcardms
Cerebral, intestinal and peripheral ischemia,
Rare Raynaud's syndrome, thromboembolism,
thrombophlebitis/vein tracking,
Uncommon Hypotension
Gastrointestinal adverse events are very common
and may be life- -threatening. Mucositis (stomatitis,
eosophagitis, pharyngitis, proctitis), anorexia,
Gastrointestinal disorders watery diarrhoea, nausea, vomiting.
Dehydration, sepsis, gastrointestinal ulceration
Uncommon and bleeding (may result in therapy being
discontinued), sloughing
W liver cell damage
Hepatobiliary disorders Liver necrosis (cases with fatal outcome), Biliary
Very rare . .
sclerosis, Cholecystitis

Alopecia, Palmar-plantar erythrodysaesthesia

Eye disorders Uncommon

Uncommon

Vascular disorders

Very common

omm
Very cammion syndrome (hand-foot syndrome)
Skin and subcutaneous fissye Dermatitis, skin alterations (e.g. dry skin, fissure
Alordere erosion, erythema, pruritic maculopapular rash),
Uncommon exanthema, urticaria, photosensitivity,

hyperpigmentation of the skin, streaky
hyperpigmentation or depigmentation near the




veins. Changes in the nails (e.g. diffuse superficial
blue pigmentation, hyperpigmentation. nail
dystrophy, pain and thickening of the nail bed,
paronychia) and onycholyse.

Reproductive system and breast

; Spermatogenesis and ovulation disorder
disorder

Delayed wound healing, epistaxis, malaise,
weakness, fatigue.

Fever, vein discolouration proximal to injection
sites

Very common

General disorders and
administration site conditions

4.9 Overdose

The symptoms and signs of overdosage are qualitatively similar to the adverse reactions but commonly are
more pronounced particularly, the following adverse reactions might occur:

Nausea, vomiting, diarrhoea, gastrointestinal ulceration and bleeding, bone marrow depression (including
thrombocytopenia, leukopenia, agranulocytosis).

Treatment consists of drug discontinuation and Supportive measures.

Patients who have been exposed to an overdose of fluorouracil should be monitored haematologically for at
least four weeks. Should abnormalities appear, appropriate therapy should be utilised.

5. Pharmacological properties

5.1 Pharmacodynamic properties

Fluorouracil is an analogue of uracil, 3 component of ribonucleic acid. The drug is believed to function as
an antimetabolite. After intracellular conversion to the active deoxynucleotide, it interferes with the
synthesis of DNA by blocking the conversion of deoxyuridylic acid to thymidylic acid by the cellular enzyme
thymidylate synthetase. Fluorouracil may also interfere with RNA synthesis.

Following |V administration, the plasma elimination half-life averages about 16 minutes and is dose
dependant. Following a single IV dose of fluorouracil approximately 15 % of the dose is excreted
unchanged in the urine within § hours; over 90% of this is excreted in the first hour. The remainder is
mostly metabolised in the liver to inactive metabolites by the usual body mechanisms for uracil. Hepatic
impairment may result in slower metabolism of fluorouracil and may require dose adjustment.

S-fluorouracil is catabolised by the enzyme dihydropyrimidine dehydrogenase (DPD) to the much less toxic
dihydro-5-fluorouracil (FUH2). Dihydropyrimidinase cleaves the pyrimidine ring to vyield 5-fluoro-




ureidopropionic acid (FUPA). Finally, B-ureido-propionase cleaves FUPA to a-fluoro-B- alanine (FBAL)
which is cleared in the urine. Dihydropyrimidine dehydrogenase (DPD) activity is the rate limiting step.
Deficiency of DPD may lead to increased toxicity of 5-fluorouracil.

5.3 Preclinical safety data
Preclinical information has not been included, as the clinical toxicity profile of fluorouracil has been
established after many years of clinical use.

6. Pharmaceutical particulars

6.1 List of excipients
Sodium hydroxide BP

Tris buffer (Tromethamine) BP
Water for Injections BP

6.2 Incompatibilities

Fluorouracil is incompatible with folinic acid, Carboplatin, Cisplatin, Cytarabine, Diazepam, Doxorubicin,
Droperidol, Filgrastim, Gallium nitrate, Methotrexate, Metoclopramide, Morphine, Ondansetrone, parenteral
nutrition, Vinorelbin, other Anthracyclines.

Formulated solutions are alkaline and it is recommended that admixture with acidic drugs or preparations
should be avoided. In the absence of compatibility studies, this medicinal product must not be mixed with
other medicinal products,

6.3 Shelf life
Shelf life of unopened vial: 2 years.
Vial after first opening: Use immediately after opening

Shelf Life after dilution

After dilution with isotonic Glucose solution, the solution is stable up to period of 5 hours at room
temperature,

From a microbiological point of view, the product should be used immediately. If not used immediately, in-
use storage times and conditions prior to use are the responsibility of the user.

6.4 Special precautions for storage
Store below 25°C. Protect from light. Do not refrigerate or freeze
6.5 Nature and contents of container

Fluorouracil Injection BP js available in 5ml, 10ml, and 20m| vial pack containing Fluorouraci| BP 50 mg/ml.



6.6 Special precautions for disposal and handling

Cytotoxic Handling Guidelines

Fluorouracil should be administered only by or under the supervision of a qualified physician who is
experienced in the use of cancer chemotherapeutic drugs.

dedicated for the assembly of cytotoxics.
In the event of spillage, operators should put on gloves, face mask, €ye protection and disposable apron
and mop up the spilled material with an absorbent material kept in the area for that purpose. The area

In the event of contact with the skin or eyes, the affected area should be washed with copious amounts of
water or normal saline. Hydrocortisone cream 1% may be used to treat the transient stinging of the skin.
Medical advice should be sought if the eyes are affected or if the preparation is inhaled or ingested.

First Aid

Eye contact: Irrigate immediately with water and seek medical advice,

Skin contact: Wash thoroughly with soap and water and remove contaminated clothing.
Inhalation, Ingestion: Seek medical advice.

Preparation Guidelines

a) Chemotherapeutic agents should be prepared for administration only by professionals who have been
trained in the safe use of the preparation.

b) Operations such as reconstitution of powder and transfer to syringes should be carried out only in the
designated area,

¢) The personnel carrying out these procedures should be adequately protected with special clothing, two
pairs of gloves one latex, one PVC, (the latex being worn beneath the PVC), this covers differences in
permeabilities to the various antineoplastics, and eye shields. Luerlock syringes and fittings should always
be used both in the preparation of cytotoxic products and for their administration.

d) Pregnant personnel are advised not to handle chemotherapeutic agents.

e) Refer to local guidelines before commencing.

Disposal




minimum of 700°C.
Chemical inactivation can be achieved by 5% sodium Hypochlorite over 24 hours.

Instruction for Use

Diluents

Chemical and physical in-use stability has been demonstrated for 24 hours at 25°C with Glucose 5% or
Sodium Chloride 0.9% Injection or Water for Injections at concentration 0.98 mg/ml of fluorouracil,

From a microbiological point of view, the product should be used immediately. If not used immediately, in-
use storage times and conditions prior to use are the responsibility of the user.

The product should be discarded if it appears brown or dark yellow in solution.

The remainder of solutions should be discarded after use: do not make up into multidose preparations,

7. Marketing authorization holder

8. Marketing authorization number(s)

9. Date of first authorization/renewal of the authorization

10. Date of revision of the text
14-Jul-2021

11. Company Contact Details
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